
I

t2

I

@

fi\ II1

-

\;

\

II

!

tr

RTS LIST

a

-

rJr
{1r



INDEX

EXHAUST AND ADAPTER. . . . .

TRANSMISSION . . . . . .

AXLEHOUSING....

DIFFERENTIAL.... t.
HANDLE BARS AND CONTROLS . . O

HOOD AND ELECTRICAL COMPONENTS

WHEELASSEMBLY. . . . O ' ' '

FUEL TANK. . . . . . . . . .

WIRING DIAGRAI\,I . . . . . . . .

TRAILING HITCH KIT. .

REARHITCH. . . . . .

COUPLERSTRUTWELDMENT.. O '

DUALWHEELKIT....

Poge
1

?,-3-4

5

6-7

B-9

10-11

11

l2

13

13

t4

15

16

L\

a



EXHAUST AND ADAPTER

ro

4

I

g\-8.
g

2

I

t3
7

I TEM
N0.

5

a1 @
esl_

l/4 x 1
L/ 4 Loc
Choke C

gine T
gine A
16 Loc
16 x 1

I

I

1
)
3
4
5

6
7

B

9
10
11
1Z
13*
13*x

PART NO.

16051s
L20380

113 4 0P1
11005P1
11006P1
LO7 32PL
107 slP1

13110 0

180L47
8227 Pl

10865P1
10866P1
L2 41 4A1
L2 4L 3A1

DESCRIPTION

Gear
Gear
En
En
7/
7/

/ 2 Pan. Hd. Screw
kwasher
ontrol Bracket

o Adapter Gasket
dapter
kwashe r
L/4 Hex. Hd. Bolt

Muffl e r
Muffler Tube
Conduit Nut
Engine (Commercial
Engine (Commercial

10A)
L2)

I

O

o
o



TRANSMISSION

Iq
roe

8€
8-,a\j--

B (a{d

(

s

Ntf)ro-14

6l ;I,r-q
6-t-t-f

(r)
16-'

Nr\

///
fiiq('t

(Y) At'ra\\ \.o\\ ',,o

tr

=$
tr$

ROrt.t '\,R/

g$
N
e{@

I

,g-@

lrt

N

.ra
xI6)

O.
c{

c{
C'

h
VA
Yg

d'It

-\

)

./ 6i,,,!/Qp
rFlzN

1fl
c{

) oN

--ON

N
r-

)

h'
A

)

Rjp# -/l

N

.A_O

-.rrlffi-?

NN(o
(nrl

c-{

2

@q-
8s

o
(Y)

NN

N
N

€

\otf

\



I TEM
m.- PART NO.

10635P1
111 B3P1
11182P1
t2644Pt
1118 5P 1
11184P1
11181Pl
113 42PL
1118 0P 1
11178P1
1117 4Pt
1117 7P1
1117 6Pt
111 7 zPL
111 7 3PL
1116 9P 1
11170P1
L264sP1

2ZLLPL
10628P1

LZ4s45
10 6 t7Pt
10 6 25PL
10618P1
10663P1

446470
1B 0 016

10 6 7 3Pt
LO7L4P1
10390P1
10389P1
10660P1
7s496P1
L2647P1
12668P1
12332P7
12333P1
1263 5P1
L2648P1

L20 423
L2663P1
L2633P1
L2637PL
t2653P1

180018
180016

LZ639P1
l-2640P1
126 5 BP1
126 5 7P1
L26 5 6P1

1
2

3
4
5
6
7

B

9
10
11
7Z
t3
t4
15
16
77
1B
19
20
2t
22
LJ
24
25
26
27
28
29
30
31
32
33
34
35
36
37
3B
39
40
42
43
44
45
46
47
4B
49
50
51
52

DESCRIPTION

Gasket
Rear Spacer
Rear Ring Gear
Clutch Cup
Clutch 51 ide Rod R. H.
C lutch 51 ide Rod L . H.
Orbit Gear Pin
5/16 Special Nut
Orbit Gear
Pin Spacer
0rbit Gear Pin
Orbit Gear Bushing
Orb it Gear
Planet Carrier Bushing
Planet Gear Carrier
R ing Gear Bushing
Ring Gear
Thrust Plate
Sh im
Chassis
I,Voodruff Key
0i1 Fil1er Plug
Clutch Actuating Shaft
Clutch Actuating Shaft Bushingtr0?t Ring
Flat I{asher
t/4 x l/z Hex. Hd. Bolt
Actuating Shaft Let'er Fwd.-Rev.
Special h'asher
Bearing Cr-rp
Bearine Cone
Actr-ratin.q, Shaft Lever Hi-Lo
Jt orm B LeaC
lt,orm Shaft
1f orm Ker.
Ro11er bearing Cone
Ro11er Bearing Cup
Bearing Ad-justirg \ut
Adj us t ing Locknut
L/ 4 Lockwasher
Pin Plate Spacer Sprinq
Front Pin Plate
Sun Gear
Pin Plate Oui11
I/4 x 5/S Hex. Hd. Bolt
L/4 x 1/2 Hex. Hd. Bolt
Orb it Gear
Orbit Gear Pin
Reverse Idler Bolt
Reverse Idler Bushing
Reverse Idler Gear

3

-



I TEM
N0.-

53
s4
55
56
57
5B
59
60
61
62
63
64
66
67
68
69
70
7t
72
73
74
75
76
77
7B
79
80
81
B2
B3
B4
B5
B6
B7
BB
B9
90
91
92
93
94
95
96

PART NO.

LZ655P1
138542

L2643PL
72677P1
L2662Pt
\2678P1
13456P1
L2636P1
LZ63ZPL
L2654P1
L2646P1
12650P1
12591P1
10626P1
72t22P7
L2L23P1

120 s9 3
180087

12320P7
L0 259 2

1O6BBP2
10687P1

180755
11298P1
L2601P1
L2660P1

18 013 2

t2037 7

72L10P1
L2603P1
LZ6O2PL
t202sB
t87 L47
18017s

10686P1
120 2t 4
180075

9419455
14 61 5A1
1116 8A1
1117 9A1
1117 5A1
71771A1

DESCRIPTION

Front Pin Spacer
3/B Lock Washer
Special Bolt
Clutch 51 ide Rod L . H.
Pinion Shaft Bearing
Clutch 51 ide Rod R. H.
3/B Spring Pin
Gear Cup
Internal Gear
Reverse Cone
Front Thrus t Plate
Qui11 Bearing
Chassis Front Gasket
Advance Casting
Shifter -\rm
Spacer
17/32 Plai-n l{asher
5 / 16 x 2 Hex. Hd. Bolt
Shifter Dowel
3/8 x s/B Set Screw
Shifter Body
Shipper Shaft Guide
5/16 x 3 l/4 Hex. Hd. Bolt
Pinion Shaft
Dog Block
Clutch Dog
3/8 x 2 7/4 Hex. Hd. Bolt
3/8 Her. Nut
S tud
Attachment Boss Cover Gasket
At tachnr.ent Bos s Cover
1/2 Hex. )lut
5/16 x 5 l/2 Hex. Hd. Bolt
7/2 x 1 1/4 Hex. Hd. Bolt
Shipper Shaft
5 /16 Locku.asher
5/16 x 5/8 Hex. Hd. Bolt
5 / 16 Locknut
Hi-Lo Planetary Assembly
Ring Gear A Bushing Assembly
Orbit Gear Assembly
Orbit Gear Assembly
Planet Gear Carrier q Bushing Assembly

4



\

AXIE HOUSING

(
\ Y

V

--9,/

\
{o

N

I

I

I

I

I

I

I

I

t

4

\ \\ \\ \

\
t2

I

19--t5

l7 22

A\9

l8

I TEM
m.

4
5

6
7

B

9
10
11
L2
L3
74
15
16
L7
1B
19
20
2t
))

PART NO.

10622A1
10 586P1
L2595P1
12596P1
\2s97P1
L21Z8PL

120 3B 4
180L73

L2594P1
13624Pt
10377P1
t267 zPt

9246P1
9245P1

10 3 82PL
10383P1
10384P1
12590P1
1037gPL

180077
\267 LPL
L3 4LZPL

1B 0118

IESCP.I PTIC\

Dipstick Assemblr'
Dipstick Guide
Shim .005
Shim .020
Gasket
Axle Hous ing
7/ 2 Lockwasher

Bearing Cup
Shim .020
Shim .005
Bearirg Cap Gasket
0i1 Seal
Bearing
5/76 x
Wheel H
Axle Nu
3/B x s

Hex. Hd. Bolt

2t
1

2

3

1/2
0i1
7/2
Axle
Axle
Be ar

x 1 Hex. Hd. Bolt
Drain Washer
x 7/B Hex. Hd. Bolt

Key
ing Cone

Ca
s/4
ub
t
/B

p

5

-

Hex. Hd. Bolt



2t

H,'%;r"
Y"

9-e
e-7
o-8
@-e

t?

&

rt-@
r0-€e-€
8-3
1--

6-@

5

ffi

t5

-N37 a.3l\6w

%--
34P

36
40

I

I8
-la.

l9

43

524420
'',%

20

47 )
I

I

I

I

I

-l

6

DIFFERENTIAT

)



1

')L

3
4
5

6
7

B

9
10
11
L2
13
14

I TEM
NO.-

PART NO.

10685P1
10677A1
10 684P1

6704P1
6709P1
67 L'P 2

67 s BP1
67 37 Pt
67 42Pt
67 41P1
67 0zPL
67 0 8P1
67t0P1
67L1P1
67 52Pt
670sPl
67 05P1
67 L4P1

12L26Pt
180077

1068lPl
94L945s

L20 39 3
67 2 4Pt
67 25A1

10506P1
120s9 4

1068 2P1
124925
67 ZtP I
158557
67 32PL

106 B0P1
180l-73

105 8 1P3
\2A384
6734P2
67L9P1

11156P1
11632PL
12s00P1
12501P1
1114 BP 1

67 39P1
67 40P1
67 44P1
67 43P1
180024
67 26P1

9423664
9413sL4
113 51Pl
l2L30P1
t2L31P1

DESCRIPTION

Handl e
2-Speed Control Rod l{teldment
2 - Speed Contro 1 Retainer
Shifting Gear
Differential Gear
Spider Thrust Washer
Shim .020
Shim .005
Thrust Race
Needle Thrust Bearing
Shifting Train Pinion
Spider Gear
Spider Pin
Thrust Pin
Thrus t Spacer
Worm Gear 8 Lead
Pinned Gear
Dowe 1 P in
P inned Hous ing
5/76 x 3/4 Hex. Hd. Bolt
Extension Spring
5 / L6 Locknut
L1-/ 32 Flatwasher
Pivot Bushing
Sh ifter Arm
Stationary Pivot Pin
73 / 32 F 1a trvasher
Cornpression Spring
3 /8 Hex. Jam Nut
Clutch Sliding Pin
5/B Lockr''asher
rrnrr R-i n o
2 - Speed Spring Bracket
7/2 x 1 Hex. Hd. Bolt
Ax1 e Hous i
l/2 Lockiva
Stationary
Shif t ing Y
Stat ionary

15
16
t7
1B
19
20
2\
22
23
24
25
26
27
2B
29
50
31
32
33
34
35
36
37
3B
39
40
4L
42
43
44
45
46
47
48
49
50
51
52
53
54

n
S

o

g
h
C

k
C

er
lutch Bo 1t
e
1ut ch

shift
Ro 11e
Ro 11e
C lutc

ing
rB
rB
hH

C lutch
earing Race
earing Cone
ous ing

Shim . 00 5
Shim ,020
Needle Thrust Race
Needle Thrust Bearirg
l/4 x 1 L/4 Hex. Hd.
Shifting Pin
3 / 32 Spring Pin
L/ 4 Locknut
Locking Plate
Ro11er Bearing Cup
Roller Bearing Cone

Bo 1t

7

-.



t3

HANDTE BARS AND CONTROLS

T4'1 4

53t5

uP6/v

l7
T

\

J

6

I
59..

(

I2

6

3
29\)\

30
,d

\ \q

nsl.,//
tur,29-)

2

alJI

#'
@

20<b

R2k )& v
I
I

I

I

I

I

I

I

L

25 I

I

I

I

I

I

I

I

I

I

I

u

8

s
2S-6

36

o-,

)
I

I

I

I

I

I

I

I



I TEM
Im.

1
Z

3
4
5

6
7
B

9
10
11
13
74
15
16
T7
1B
19
ZO

25
26
27
28
29
30
31
32
34
35
36
37
3B
39
41
42
43
44
45
46
47
4B
49
50
51
52
55
54
NS

PART NO.

18 019 2

L2039 6
177923

LO67 zPL
10 670P1
10669P1
11985P1

45367 0
10667PL

435507
11982P1
1067LPt

4367 3B
L2360P1
10658P1
t90zs4

10666P1
11986P1

L249 25
11327A1
10696P1

443615
22s857

L2L15P1
72116P1
10653P3
10643P1

180132
10655P1

180149
10656P1

4s6004
18072 4

1B 01 51
11328A1
L07 33P1

13110 0

10933P1
10996P1

1B 0 018
9419454
10683P1
10932P1

L2t22 4
L2039 4
27 2L23
L2492s

119 8lP 1

DESCRIPTION

L/2 x 3 1/2 Hex. Hd. Bolt
17 /32 Plain i{asher
l/B x 3/4 Cotter Pin
Clevis Pin
Control Knob
Shifter Rod
Forward-Reverse Shifter Rod Support
l/4 x 1 1/B Spring Pin
Handle Lever Pivot
1 / Z Locknut
Handle Bar Right Hand
Handle Grip
#10 x 1 L/2 Machine Screw
Throttle Control Lever
Handle Bar Left Hand
# 1 0 Locknut
Hi - Lo Shifter Rod Support
Fwd.-Rev. Clutch Rod
3 / B Hex. Jam Nut
Fwd . - Rev . Act . Shaft Lever As sy .

Choke Control
7/2 x 2 Hex. Hd. Bolt
7/2 Hex. Nut
Hood Bumper
Hood Bumper Clip
Instrument Panel
Tube Support
3/8 x Z 7/4 Hex. Hd. Bolt
Handle Brace
7/16 x 1 7/2 Hex. Hd. Bolt
Handle Cross Brace
3 / B Locknut
3/B x 1 l/4 Hex. F{d. Bolt
7/76 x 1 3/4llex. Hd. Bolt
Hi - Lo Actuat ing Shaft Lever As sv .

Hi - Lo Clutch Rod
7 / 76 Lockwasher
Rod Stop
Brac e
L/4 x 5/B Hex. Hd. Bolt
I / 4 Locknut
Hand 1 e
Attachment Throw-out Rod
3/S2xlCotterPin
13 / 32 Flatwasher
7 /16 Hex. Jam Nut
3 / B Hex. Jam Nut
Operation Instructions Decal

L

9



HOOD AND ETECTRICAT COMPONENTS

te
@.

CI.

\

I

I

t6

,xi 17
l.
I

I

I

I

I

I

I

5
@' ? \]

II
8

d-1 7

II

a
L-$ l0

20

@
rI

I

I TEN{

ml- PART NO.

10 6 50P2
160556
\20 39 2

t21L7 P1

1
.)
la

5
4

DE SCR I PT ION

Hood
1/4xlMachineScrew
9/32 Plain Washer
Hood Pivot

?
?

a

A

10

I

I

[r



No.

5

6
7

B

10
11
7Z
13
14
16
t7
1B
19
20
2t
2Z
23*
23x *
Z4
25
NS
?t

*?t

94194s4
106 4443
1O 6 3ZPL

180020

ITEI'I PART NO. DESCRIPTION

Lo cknut
1e l,tle l dment
ery Hold lJown Hook
x 3/4 Hex. Hd. Bolt

11979P1 Regulator Rectifier
L20375 L/4 Hex. Nut

119 5lP1 Wiring Harness
106 29PL Cable Tie
10 B B 5P1 Starter Button
10713P2 Ignition Switch
10651P1 Battery Cable

7 27 4PL Battery
6981P2 Starter Cable

10 69 7P1 Front Decal
10633P1 Battery Hold Down
446354 5/L6 Flatwasher

11904P1 Hood Decal (10A)
L2361P1 Hood Decal (12)

7 277Pl Magnetic Switch
180042 1/4 x 1 3/4 Hex. Hd. Bolt
7 ZT }PL Battery Electrolyte

Commercial 10A Tractor
Commercial LZ Tractor

WHEEL ASSEMBLY

I TEM
NO.-

PART NO. DESCRIPTION

L/4
Gril
Batt
L/4

)
i-d

1
a,

L

3
4
5

6

L2 4829
LZ67 4PI
116 4 sPl
116 44PL
L267 3PL

1B 0118

3 / B Hex. Jam Nut
Inner Rim
Tub e
T ire
Out er Rim
3/8 x 5/B Hex. Hd. Bo 1t 11



I

FUEI TANK

DESCRIPTION

cap
Tank
Off Valve
L ine As s emb 1y

Tank Bracket Weldment

I

40

b

I

I

P
7

6

I d-5

T TE}I
Ne.

1
2

3
4
5

6
7

B

9
10
11
t2

PART NO.

10756P1
10636P1
106 42PL
1OB6BA1

19 2L3 5
10657A1

456004
1B 012I

10640P1
180022

9 4L33L4
11989P1

Tank
Fue 1

Shu t
Fue 1
Elbow
Fue 1
3/
3/
Fu
7/
L/
E1

B Locknut
B x 1 7/8 Hex. Hd. Bolt
e 1 Tank Strap
4 x 1 Hex. Hd. Bolt
4 Locknut
ectrical System Warning Decal

t2

3-$

P
II



/a

REAR HITCH

IO ,-^

-Mv
9---*f- ior*...- "

NY

2

)@
2

-*/

7

4
-.1

D

I

a
Y

\l
!

3
l--p

2 5

ITEM
m.-

PART NO.

180L26
4s6004

119 5 2A1
60 27 At

L3457P1
t2 6 4L6

1195sP1
124589
LzL57 4
27 75 47

11956P1

1 3/4 Rc1 . Hd., Sq. Nk. Bolt3/8 x
Plate
s/B H
s/B L
5/B x
Hi tch

1
2

3
4
5

6
7

B

9
10
11

DESCR]PTION

3/B x 1 7/2 Hex. Hd. Bolt
3 / B Locknut
Rear Hitch Weldment
Sprayer Tank Stand
Hand 1 e

ex. Nut
ockwasher
1 l/2 Hex. Hd. Bolt
Casting

l3



WIRING DIAGRAM

SPARK
PtUG

GREEN

GREEN

REGUTATOR
RECTIFIER

START
swrTcH

BATTERY

ORANGE -l

BROWN

IGNITION
cotL
ASSEMBTY

PTt'G

3

BLACK AhID WHITE

WHITE

MAGNETIC
swtTcH

KEY SWITCH

TRIGGER
MODUTE STARTER

DESCRIPTION

it Socket
1 Stud
Hex. Jam Nut

I TEM
N0.-

+

PART NO.

L257 zPL
12570P1

L249 44
11685P1

FIYWHEEI MAGNETO
AND ALTERNATOR

TRAILTNG HITCH Klr (OPT|ONAL)

2

I

I

t
I

sp1
Ba1
s/B

1
2

3
4

I
I
I
I

t4 Drawbar Pin

I

t



couPrER srRuT WELDMENT (OpTlONAr)

2

PART NO. DESCRI PT ION

65

3

4

I

I

r I

I TEM
NT

in
Strut
L/2 Ht/z H

pler
xs
x1

t/z
Cot
C1e
Cou
7/2
t/2

1
2

3
4
5
6

435507
137 20 4

10708P1
116 6 4A1

180192
LB}t7 7

Locknut
ter Pin
vis P

We l dment
ex. Hd. Bolt
ex. Hd. Bolt

t5



t'

I

,2

DUAI wHEEL Klr (opnoNAr)

DESCR]PTION

Whee I s Spacer
3 l/ q Hex. Hd. Bolt

ex. Jam Nut
Rim

Tire
0uter
3/B x Hex. Hd. Bolt

I

4
3

5@-

6

7

,8
%D

I TEI{
m.-

PART NO.

12745P1
189304
LZ 4B 29

1267 4Pt
11645P1
11644P1
1267 3Pt

18 0118

Dua 1

3/8 x
3/B H
Inner
Tub e

1
)
L

3
4
5

6
7

B

Rim
s/B

l6

/--'-'--7\-1<



I



E

\\

FORM NUMBER 14832PT APRIL 1969 PRINTED IN UNITED STATES OF AMERICA


